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The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : SPC Engineered Vinyl Flooring (4mm/0.3mm+1.5EVA back padding)
Manufacturer ¢ CAYYENNE CORPORATION / FINZZI
Test required : ASTM E90-2009 Standard Test Method for Laboratory Measurement of Airborne

Sound Transmission Loss of Building Partitions and Elements

ASTM E413-2010 Classification for Rating Sound Insulation

Date of Receipt © Aug, 072018
Test Period © Aug,07 to Sep,18 2018
Test result(s) * For further details, please refer to the following page(s)
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Signed for and on behalf of
SGS-CSTC Ltd,

Chen Huang
Xiamen Materials Lab Technical Supervisor

Test Information:

This document is issued by the Company subject 1o its G | Conditions of Service pﬁnuu overleaf, umbla on uquosl or accessible at hitp: iwww.sgs. gomlgnn’ym!
and-Conditions asox and for electronic format documents, subject to Terms and Conditi for El

joadion Is drawn to the limit of labilty, Ir I and jur Issues defined mm Any hoider of this owmtlucvtud that ln'oﬂnmoﬂ

Riwpe Company's findings at the time of its intervention onky and wilhin the limits of Client's instr ifany. The C 1y'8 8008 resp yisto

#1Mces not exoncrate parties to a transaction from exercising all their rights and under the This cannot

Bl hout prior written approval of the Company.Any unaulhorized alleration, lomevy or falsification of the tent or app of this & 1is

b prosecuted 1o the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only fo the sample(s) tested and

W icity of testing finspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN. Docchechi@sgs com

Na31 Xaeghong Rced, Xieng'An Torch Incusitd Zone, Xamen, Fujan Poviece, Chiee. 361101 | 86:682) ST65857 1 (66502 5763380  www.sgsgroup.com.cn

I*WI!'lﬁ'Mi(libF!lnlM ABIE: 361101 | BOSW) S76SST  f (864K 576533 e sgs.china@sgs.com
Member of the SGS Group (SGS SA)



TEST REPORT

No. : XMCCM130200257
Date : Sep.23,2018
Page: 2of5

Sample description: SPC plank, 4mm/0.3 wearlayer and 1.5mm EV A back padding

Project description: The test specimen was covered on a 140mm concrete floor with a drop ceiling, Testing
area 18mz, The drop ceiling consisted of 350mm deep steel bar joints spaced 960mm on center, the ceiling
construction consisted of 50mm X 100mm wood bolted to the bar joints, the wood was spaced 600mm on

center, 12mm thick gypsum board were bolted on the wood, glass wool, 100mm in thickness was placed

between the joints in the formed cavity;

Testitem Testmethod Testcondition Result

Sound insulation
Material performance
test

ASTME90-2009

ASTME413-2010 (SeeAppendix1) STC=61

Note: The test was carried out by external laboratory assessed as competent.
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Appendix 1:
Measuring equipment: Sound level meter B&K2260, No0.6450501;Tapping machine TM002, No.8790501;

Environment: Source room volume 56m3, Receiving room volume 62m3, Air temperature 12°C, Air Humidity

54%.
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The constructional drawing of the floor/ceiling assembly system

- m

TN ) ' 150 3 L} PMATESLS O A

Source room

— e l0S1 sazple

= \ ——glass vall wood bolted|= 1|

12m Gypsum hoard x|

Receiving room

i |4 I
Ao | M At R A T LR T E
i [ WA LN
4
[ﬂf V- 8 60D [ ‘ [ I
=t | B
i T,
! § c =1
i =411
{ | %
i i < | I
; 1 KA
: |
3 steell har Jéxu ! :
: [ Y = |
§ Ewood Hhlted | B=f|
= | !
} 0=
,g n | BFEL
[ i 2 |
R ‘
i —
i f 1
| HrE U ik ;1
h - m

ic format bject to Terms and Conditions for Electronic Documents m.mnm.gunmm

yation Is drawn to the of kabinty, Ification and jur I3sues d therein, Any holder of this document |3 acvised that information

R ie Company's findings at the time of its intervantion only and within the limits of Client's ifany. The Company's sole ility i to

#iNoes not exonerate parties to a transaction from exercising all their rights and under the This umﬂ
Lhghout prioe writtan approval of the Company.Any unaulhorized alleration, forgery of falsification of the 1or of this d

p ‘yc:umo the fullest extent of the law. Unless ctherwise stated the results shown in this test report refer only fo the sample(s) tested and

This document is issued by the Company subject 1o its G | Conditions of Service printed overleal, avadable on request or accessible at hitp: iwww. $gs com/en/Terms-
and-Conditions as0x and for el ents at i

Atted icity of testing finspection report & certificate, please contact us at telephone: (86-755)8307 1443, or email: CN Docchechi@sgs com
S_x.\-" (L | Na31 Yanghong Roed, XengtAn Torch Incusttal Zone, Xamen, Fufan Poviece, Chiee. 361101 | [B65%2) STESEST 1 (56.582) 57B3380  wwwsgsgroup.com.cn
e ¥ ey FE-AR WAL (BF ) FORRAMIE ABSE:361101 | [B6500) ST6SEST [ (6650 576530 ¢ sgs.china@sgs.com

Member of the SGS Group (SGS SA)



Photo Appendix:

TEST REPORT

No. : XMCCM130200257
Date : Sep.23,2018
Page: Sof5

SGS authenticate the photo on original report only
*******End Ofreport********
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